PTO DRIVEN - GRASS
COLLEGTION SYSTEM

Model= 48120904

MODEL YEAR: oNinrie it
2015-NEWER o oK & LT EIIE

o ASSEMBLY o

MANUAL PART#: Q0511 FIRST RELEASE - APRIL 2017



Preparation of Mower

Please refer to the Operation and Maintenance Manual Page 6 for detailed instructions.

Drive Kit Installation

ltem # | Part # Desc. Qty.
- - 1 B8193 Right Frame Bracket 1
Use The Followmg Dlagram 2 | B8195 | Rear Frame Bracket 1
3 B8194 Left Frame Bracket 1
If ROPS Mount Is Welded 4__|B1023_|ROPS Mnt Brkt 2
5 B8197 | Right PTO Mnt. Pl 1
TO Mower!s Chassis 6 |K1182 [ cCarriage Bolt 3/8"-16 x 1" 13
7 B8196 | Left PTO Mnt. PI. 1
8 K0547 1/2"-13 x 3-1/2" All Thread HHCS GR8 2
9 B0733 | PTO Stop PI. 1
10 K1222 1/4"-20 X 3/4" HHCS 4
11 | K2014 1/4"-20 Ny-Flange Lock Nut 4
12 K1144 5/16"-18 x 1" Carriage Bolt 4
13 K2516 Ny-Flange Lock Nut 5/16"-18 4
14 [ K2012 1/2"-13 Ny-Flange Lock Nut 2
15 | K2038 | Ny-Flange Lock Nut 3/8"-16 13

ROPS Mount

If Applicable;

Fluid Reservoirs Can Be Reattached

To Right And Left Frame Brackets Using
Existing Hardware.




Drive Kit Installation
(Continued)

ltem # | Part # Desc. Qty.
1 B8193 Right Frame Bracket 1
2 B8195 Rear Frame Bracket 1
3 B8197 Right PTO Mnt. PI. 1
= = 4 B8196 Left PTO Mnt. PI. 1
Use The Following Diagram 5 [B8194 | Lof Frame Bracket i
- 6 B1025 Right Frame Gusset 1
|f NO ROPS |s Belng Used 7 |[B1024 [ Left Frame Gusset 1
8 K1182 Carriage Bolt 3/8"-16 x 1" 13
) H 9 [K1144 [5/16"-18 x 1" Carriage Bolt 4
on Mower S ChaSSIS 10 | K2038 Ny-Flange Lock Nut 3/8"-16 13
11 K2516 Ny-Flange Lock Nut 5/16"-18 4
12 K1231 1/2"-13 x 1" HHCS 2
13 | K2012 1/2"-13 Ny-Flange Lock Nut 2
14 B0733 PTO Stop PI. 1
15 K1222 1/4"-20 X 3/4" HHCS 4
16 K2014 1/4"-20 Ny-Flange Lock Nut 4




Drive Kit Installation

(Continued)

Use The Following Diagram
If ROPS Mount Is Bolted
To Mower’s Chassis

Item # | Part # Desc. Qty.
1 B8193 Right Frame Bracket 1
2 B8195 Rear Frame Bracket 1
3 B8197 Right PTO Mnt. PI. 1
4 B8196 Left PTO Mnt. PI. 1
5 B1023 ROPS Mnt. Brkt. 2
6 B8194 Left Frame Bracket 1
7 K1182 Carriage Bolt 3/8"-16 x 1" 13
8 K1144 5/16"-18 x 1" Carriage Bolt 4
9 K2038 Ny-Flange Lock Nut 3/8"-16 13
10 K2516 Ny-Flange Lock Nut 5/16"-18 4
11 K0547 1/2"-13 x 3-1/2" All Thread HHCS GR8 2
12 [ K2012 1/2"-13 Ny-Flange Lock Nut 2
13 | B0733 PTO Stop PI. 1
14 [ K1222 1/4"-20 X 3/4" HHCS 4
15 K2014 1/4"-20 Ny-Flange Lock Nut 4

B ROPS Mount




Boot Kit Installation

Step 1 - Remove the mower’s grass deflector.

Step 2 - Secure the boot plate to the aluminum boot using (2) 3/8"-16 x 1” carriage bolts P#(K1182) and (2) 3/8"-16
nylon flange locknuts P#(K2038). Insert the carriage bolts from the inside of the boot so the threads are on the top of
the boot. This will prevent grass clippings from collecting on the threads. Leave the hardware loose until the boot plate
has been attached to the mower deck.

Step 3 - Align boot plate holes to grass deflector mounting holes.

Step 4- Insert boot rod through boot plate holes and grass deflector mounting holes as shown below.

Step 5 - Secure the boot rod using a hair pin clip.

Step 6 - With the boot carriage bolts still loose, adjust the position of the boot so that there is no gap between the
mower deck and the boot.

Step 7 - Tighten the hardware at this time.

Grass Deflector Align Holes
Removed
Boot
Hair Pin CI| Plate Boot Rod Carriage Bolt
Boot (Threaded Side Up)

\\\ v




Weight Kit Installation / Left Caster

Step 1 - Position (#2) Base Under Caster Tubing w/
Opening Towards Caster Fork.

Step 2 - Position (#3) Clamp On Top Of Caster Tubing
w/ Opening Towards Caster Fork.

Step 3 - Align (4) Holes In (#3) Clamp To Holes In (#2)
Base

Step 4 - Loosely Fasten (#3) Clamp To (#2) Base
Using (4) (#4.1) 5/16"-18 x 3" Bolts & (4) (#4.2) 5/16"-
18 Ny-Flange Lock Nuts.

Step 5 - Position (#2 & #3) Assembly Along Caster
Tubing To Prevent Interference From Caster Forks Or
Any Other Objects. Tighten Fasteners In An ‘X'
Pattern Until Assembly Is Firmly Clamped To Caster
Tubing. Do Not Over tighten Resulting In Bending (#3)
Clamp.

Step 6 - Insert (#1) Weight Into (#2) Base & Align Hole
In Weight w/ Holes In (#2) Base.

Step 7 - Fasten (#1) Weight To (#2) Base Using (1)
(#4.3) Clevis Pin & (1) (#4.4) Hair Pin Clip.

ltem # | Part# Desc.
1 Y0025 | 28 Ib. Suitcase Weight
2 B1021 Single Weight Bracket / Left Caster / Base
3 B1015 | Weight Bracket / Clamp
4 HB0686 | Single Weight Kit Hardware Bag
4.1 K1472 | HHCS 5/16"-18 x 3" GR5
4.2 K2516 | Ny-Flange Lock Nut 5/16"-18
4.3 K1473 | Clevis Pin 1/2" x 3"
4.4 K1478 | Hair Pin Cotter / Double Loop




Weight Kit Installation /| Right Caster

Step 1 - Position (#2) Base Under Caster Tubing w/
Opening Towards Caster Fork.

Step 2 - Position (#3) Clamp On Top Of Caster Tubing
w/ Opening Towards Caster Fork.

Step 3 - Align (4) Holes In (#3) Clamp To Holes In (#2)
Base

Step 4 - Loosely Fasten (#3) Clamp To (#2) Base
Using (4) (#4.1) 5/16"-18 x 3" Bolts & (4) (#4.2) 5/16"-
18 Ny-Flange Lock Nuts.

Step 5 - Position (#2 & #3) Assembly Along Caster
Tubing To Prevent Interference From Caster Forks Or
Any Other Objects. Tighten Fasteners In An 'X’
Pattern Until Assembly Is Firmly Clamped To Caster
Tubing. Do Not Over tighten Resulting In Bending (#3)
Clamp.

Step 6 - Insert (#1) Weight Into (#2) Base & Align Hole
In Weight w/ Holes In (#2) Base.

Step 7 - Fasten (#1) Weight To (#2) Base Using (1)
(#4.3) Clevis Pin & (1) (#4.4) Hair Pin Clip.

ltem # | Part# Desc.

1 Y0025 | 28 Ib. Suitcase Weight
2 B1022 | Single Weight Bracket / Right Caster / Base
3 B1015 | Weight Bracket / Clamp
4 HB0686 | Single Weight Kit Hardware Bag
4.1 [K1472 | HHCS 5/16"-18 x 3" GR5
4.2 | K2516 | Ny-Flange Lock Nut 5/16"-18
4.3 |[K1473 | Clevis Pin 1/2" x 3"
4.4 | K1478 | Hair Pin Cotter / Double Loop




PTO Assembly Installation

Please refer to the Operation and Maintenance Manual Page 7 for detailed instructions.

Belt Installation / Removal & Adjustment
Please refer to the Operation and Maintenance Manual Page 7 for detailed instructions.

Blower Cone Installation
Please refer to the Operation and Maintenance Manual Page 8 for detailed instructions.

Lower Mount Tube Installation
Please refer to the Operation and Maintenance Manual Page 9 for detailed instructions.

Upper Frame Assembly Installation
Please refer to the Operation and Maintenance Manual Page 9 for detailed instructions.

Top Assembly To Upper Frame Assembly Installation
Please refer to the Operation and Maintenance Manual Page 10 for detailed instructions.

Inlet Installation
Please refer to the Operation and Maintenance Manual Page 10 for detailed instructions.

Even Bag Fill Adjustment
Please refer to the Operation and Maintenance Manual Page 11 for detailed instructions.

Hose Installation / Adjustment
Please refer to the Operation and Maintenance Manual Page 12 for detailed instructions.

Impeller Blade Removal /| Replacement
Please refer to the Operation and Maintenance Manual Page 13 for detailed instructions.

Bag Installation
Please refer to the Operation and Maintenance Manual Page 14 for detailed instructions.




Geg asegq jaoeug
aiempiey

8.v08
—._B1apm by

i, ! o ",.". AFV

. . Beg ssempie
T

e

joog 8890dH Q\ o
vgLog (| W

Geg =W o (1)
A= slempreH / ajeld *
lzore 4 f 98908H ﬁ
(1)
o, §

Koaqnd awmbug

\.\lf...&..l/.

; ]

H 4 § =
[} i 7 g

S
_\. .. (@ > @
QJP[ junop i at :
; W (O p old "1 e
L 6 I [\ i6189 ~Ih syonoeag
S wbiom ) ol jossng
d e
R “q1 82 e 7] dunow | Swiesy
isvoeia GZOOA | 41 Sdod i eS|
wbpm W Wby sl €zola b | yzora
siorE N2, suog szoig < " (@D . o )
) : 1omolg 8 (%) 5 g | s
d91s58) 1ja7 0093 2 s b - onseld
& K
/ 31 ybram 61 LZY o beg aremprek X wwas o607 kog peg
sdwe|n | fm "Assy doj
Uﬁm i as0H «B .l.AW.l-.I» _._,
M~ o
ajeld SIEMPIEH i NI \g-/ 0800F/ D
@ | %A.w\
" -

oje|d Junopy joroeag sbeg
T o1f3s-moN /m - oLd’1 [ swe.y teay wmn_.“_: uonoa|jon
98904H () " zzolg e spelg-¢ [ \ 96189 i seleg J=den 14 nY ¢
(1) Qﬁ.@ w LN “5| xssv o1a ez o o] (1) : Q/ﬁu.: WZ X L9 N Z0009
=~ g ) 09004
. LpeLY ~f A =~ @
o dwejo ; ORNRNNN V/ W
om0 || o - | N4 N
1 8Z ; ubom E \ jovorIg QQQ
STO0A __ e sioLa e sweay yybiy , Q MM“..N_Q
W // ) o ce1ed yoworsg ow%oww
Jajised by selgdos (M aweiy 3397 .M_...wm_w._mwﬁu._ (2 sBury Beg
. v6L88 7 Y
/11 wbam 0Z1Zv [ N\ eorom W0 zszo8 D e
aseg jayoe.g : °
WBIOM HOT

Beg
y ) J aJempieH
\ 62909H u_mw_mmﬂwz i .. 1yl sep
S - (1) . > £89049H
.ﬂ_.,.,,,..w joog .- — LVTON mm“_v_..__u “.mnz.ma._ ) ‘.,...fr./r.
poyjoog i YOEDO3 08004 Q a3
vrzoa (1) > W) ” £/
(L) anUr,-lr ;
] joog ZgZilev [ | M) 9AHN@A 8602V [] .
1oMoN B GLOg :(s)aean sud £ LOT/v/V ©S03|9Y ISl :# uolIsinay
USAIA OlLd (14 'ND 9'9) +8gd :adAL aalIa/rEeA

L LSOO {lenuey s, 12UMQO
«09 B 7S '.817-92ZIS )}I3Q 1I3MON
0009 B 00FS ‘0081 :SIPPOIN J1dMOIN
$31SS Sl 17 R MOUSADIA Aog pog :adAL » sJamopw

060 L 81 :# I9PON Mun




10

New PECO, Inc.

10 Walden Drive | Arden, North Carolina 28704
Phone: 1-800-438-5823 | 828-684-1234
Fax: 828-684-0858
Email: peco@lawnvac.com

Website: www.lawnvac.com



	Page 1
	Page 2
	Page 3
	Page 4
	Page 5
	Page 6
	Page 7
	Page 8
	Page 9
	Page 10

